SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

trum ([ spectrum o
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 dgftR—fBURIOUS INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB
-40 d
el A || 50 de el —_ A
JIRSRT S . w NI Pe s, o - ~
-60 dBr
70 d8
-80 del
-90 dB -90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -53,77 dBm -40.77 dB 30.000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -53,55 dém -40,55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.54275 GHz -54.49 dBm -41.49 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65855 GHz -54.33 dBm -41.33 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99033 GHz -53.23 dBm -40.23 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98621 GHz -52.98 dBm -39,98 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.86943 GHz -47.93 dém -34,93 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86893 GHz -48.00 dBm -35.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65229 GHz -49.54 dBm -36.54 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.67229 GHz -49.55 dBm -36.55 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.72998 GHz -45.71 dBm -32.71 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74415 GHz -45.59 dBm -32.59 dB

( )l J

Date: 4 APR.2019 23:17:39

(] ( )i

Date: 4. APR 2019 23:18:22

T e

LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum o pectrum -
Ref Level 0.00 dém Offset 5.20 dB Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
JPLRIOUS }INE_ARS PARS -10 deRR—HBLIRIOUS | INE_ARS PABS
5_LINE_ABS._ SPURIOUS_ LINE_ABS_
20 dB
-30 dB
40 dB
Py P e 50 d JU— Y
" % -~ = ~
4 e
anadt
-60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 888.26337 MHz -53,59 dém -40.59 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -53.69 dBm -40.69 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66519 GHz -54.17 dBm -41.17 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -54.38 dBm -41.38 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98868 GHz -52.41 dBm -39.41 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.95905 GHz -53.03 dBm -40.03 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88343 GHz -47.91 dBm -34.91dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85893 GHz -47.97 dBm -34.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -49.66 dBm -36.66 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68729 GHz -49.51 dBm -36.51 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.74623 GHz -45.60 dBm -32.60 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73581 GHz -45.50 dBm -32.50 d&
- W
L ) J (| L] L J J GINENNED we

Date: 4 APR 2019 23:33:18

Date: 4. APR.2019 23:34:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

: A109 of A129
: Oct. 07, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum ':gl pectrum cg!
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8HR—HPURIOUS } INE_ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB
-40 d
P 50 dB gy W
L 50 = %
- - .
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 868.87306 MHz -53.55 dBm -40.55 dB 30.000 MHz 1.000 GHz | 1.000 MHz 948.37331 MHz -53.43 dBm -40.43 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68653 GHz -54.48 dBm -41.48 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66764 GHz -54.35 dBm -41.35 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98745 GHz -52,98 dBm -39.98 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99403 GHz -52.81 dBm -39.81 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.87293 GHz -48.00 dBm -35.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.83743 GHz -47.87 dBm -34.87 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66679 GHz -49.75 dBm -36.75 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.70229 GHz -49.26 dBm -36.26 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.75373 GHz -45.55 dBm -32.55 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75790 GHz -45.50 dBm -32.50 dB
W aig W
L 1 J GHININEED e { )|t J CHNRENARD o

Date: 4 APR.2019 23:35:35

Date: 4. APR 2019 23:36:19

Highest Channel / QPSK

Highest Channel / 16QAM

trum o pectrum ﬂvn
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS I Limit thnrk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
“SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB
-40 dBr
doar: N 4B Y A
< 50 - S ~——— =
e
-0 de
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 901.83658 MHz -53,39 dBm -40.32 dB 30,000 MHz 1.000 GHz | 1.000 MHz 962.91604 MHz -53.65 dBm -40.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67639 GHz -54.26 dBm -41.26 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66165 GHz -54.46 dBm -41.46 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99609 GHz -53.14 dBm -40.14 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99979 GHz -53.17 dBm -40.17 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.85843 GHz -47.95 dém -34.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86293 GHz -48.00 dBém -35.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.80877 GHz -49.70 dBm ~36.70 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.68929 GHz -49.70 dBm -36.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74790 GHz -45.79 dBm -32.79 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75540 GHz -45.77 dBm -32.77 dB
26
L ) J QITIn L J J QNN o8

Date: 4. APR 2019 23:37:03

Date: 4 APR.2019 23:39:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

Page Number : A110 of A129
Report Issued Date : Oct. 07, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum ':gl pectrum cg!
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8HR—HPURIOUS } INE_ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB
-40 d
PROD Y A (| s0 de il Py
- % ~7 ~
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.80610 MHz -53.67 dBm -40.67 dB 30.000 MHz 1.000 GHz | 1.000 MHz 911.53173 MHz -53,58 dBm -40,58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -53.97 dBm -40.97 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -54.27 dBm -41.27 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99938 GHz -53.16 dBm -40.16 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.97798 GHz -52,92 dBm -39,92 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88993 GHz -48.18 dBm -35.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88393 GHz -48.17 dBm -35.17 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68329 GHz -49.64 dBm -36.64 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.71129 GHz -49.52 dBm -36.52 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.73123 GHz -45.57 dBm -32.57 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -45.47 dBm -32.47 dB
W aig W
L 1 J GHININEED e { )|t J CHNRENARD o

Date: 4 APR.2019 23:53:13

Date: 4. APR 2019 23:54:35

Middle Channel / QPSK

Middle Channel / 16QAM

trum o pectrum ﬂvn
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS I Limit thnrk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
“SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 de
-40 dBr
sl e 50 de sty
N 7 7
s
60 de
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -53,70 dBm -40.70 dB 30,000 MHz 1.000 GHz | 1.000 MHz 924.13543 MHz -53,70 dBm -40,70 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64455 GHz -54.47 dBm -41.47 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68058 GHz -54.34 dBm -41.34 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99897 GHz -53.24 dBm -40.24 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.94136 GHz -53.13 dBm -40.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.87743 GHz -47.80 dém -34.80 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88493 GHz -48.10 dBm -35.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67229 GHz -49.64 dBm ~36.64 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.74728 GHz -49.61 dBm -36.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72165 GHz -45.68 dBm -32.68 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75373 GHz -45.63 dBm -32.63 dB
26
L ) J QITIn L J J QNN o8

Date: 4 APR 2019 23:55:26

Date: 4 APR.2019 23:56:05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

Page Number : All11 of A129

Report Issued Date : Oct. 07, 2020

Report Version : Rev. 01




s=aranas. FCC RF Test Report Report No. : FG8D1903-04B

LTE Band 4 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

trum ([ spectrum o
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 dgftR—fBURIOUS INE ARS PARS -10 défR—fBURIOLS |INE ARS PARS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB -30 dB
B -40 d
50de . e < | (I 50 dp pely < A
e Py Bag
ena
B -60 dBr
70dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -53.51 dBm -40.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -53,55 dém -40,55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69143 GHz -54.48 dBm -41.48 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64735 GHz -54.45 dBm -41.45 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99650 GHz -53.11 dBm -40.11 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.97839 GHz -53.01 dBm -40.01 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.85943 GHz -48.15 dBm -35.15 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86093 GHz -48.01 dBm -35.01 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71129 GHz -49.59 dBm -36.59 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.69429 GHz -49.69 dBm -36.69 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.73081 GHz -45.74 dBm -32.74 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71540 GHz -45.71 dBm -32.71 d&

L] ~
{ )l J CINNNNEDD o { J J

Date: 4 APR.2019 23:56:50 Date: 4. APR 2019 23:57:30

T e

LTE Band 4/ 10MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

trum - pectrum .
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 5.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
BEURIOUS | INE_ARS PARS -10 ddfiR—fBURIOUS LINE ABS PABS
S_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB
a0 de
Ry - pvonal pestongtom, -
1 % " % =
4
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -53,32 dBm -40.32 dB 30,000 MHz 1.000 GHz 1.000 MHz 881.47676 MHz -53,65 dBm -40.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -53.50 dBm -40.50 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -54.12 dBm -41.12 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99938 GHz -53.16 dém -40.16 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.99362 GHz -53.11 dBm -40.11 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88193 GHz -48.07 dém -35.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84293 GHz -48.05 dBm -35.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69129 GHz -49.71 dBm -36.71 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69829 GHz -49.71 dBm -36.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74165 GHz -45.39 dBm -32.39 db 13.000 GHz 18.000 GHz 1.000 MHz 15.73998 GHz -45.70 dBm -32.70 dB
- W
L ) J [| [11] L J J GINNENERD oo
Date: 5, APR 2019 00:27:32 Date: 6.APR.2019 05:54:42
Sporton International (Kunshan) Inc. Page Number 1 A112 of A129
TEL : +86-512-57900158 Report Issued Date : Oct. 07, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : AZ489FT7136



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band

4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum ':gl pectrum cg!
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8HR—HPURIOUS } INE_ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB
-40 d
JONY | (|l 50 de poonll -
= . 2 atad N "
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -53,59 dBm -40.59 dB 30.000 MHz 1.000 GHz | 1.000 MHz 941.10195 MHz -53,58 dBm -40.58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66344 GHz -54.09 dBm -41.09 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -54.31 dBm -41.31 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.96811 GHz -53.18 dBm -40.18 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99691 GHz -53,08 dBm -40,08 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88993 GHz -48.00 dBm -35.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88793 GHz -48.02 dBm -35.02 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71879 GHz -49.50 dBm -36.50 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.69429 GHz -49.46 dBm -36.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -45.67 dBm -32.67 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -45.76 dBm -32.76 dB
W aig W
L 1 J GHININEED e { )|t J CHNRENARD o

Date: 5,APR.2019 00:29.09

Date: 6.APR.2019 05:55:37

Highest Channel / QPSK

Highest Channel / 16QAM

trum o pectrum ﬂvn
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS I Limit thnrk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB
-40 dBr
B poniindly Y
> s0d —_ X -
-0 de
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 933.34583 MHz -53.64 dBm -40.64 dB 30,000 MHz 1.000 GHz | 1.000 MHz 950.31234 MHz -53.46 dBm -40.46 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64210 GHz -54.45 dBm -41.45 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65890 GHz -54.28 dBm -41.28 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99774 GHz -53.20 dBm -40.20 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98498 GHz -53.13 dBm -40.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88043 GHz -48.08 dBm -35.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88493 GHz -48.16 dBm -35.16 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71579 GHz -49.71 dBm -36.71 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.68129 GHz -49.79 dBm -36.79 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73123 GHz -45.68 dBm -32.68 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72456 GHz -45.78 dBm -32.78 dB
26
L ) J QITIn L J J QNN o8

Date: 5, APR 2019 00:29:50

Date: 6.APR.2019 05:56:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

Page Number : A113 of A129
Report Issued Date : Oct. 07, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band

4/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum ? pe trum %‘
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS JINE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 d
JURp—Y A 4B Y A
g -0 | = "
p— )
e
-60 dBr
70 d8
-80 del
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 896.01949 MHz -53.50 dBm -40.50 dB 30.000 MHz 1.000 GHz | 1.000 MHz 991.51674 MHz -53.62 dBm -40.62 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69738 GHz -40.67 dBm -27.67 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -42.81 dBm -29.81 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.83930 GHz -53.23 dBm -40.23 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98004 GHz -53.21 dBm -40.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.86193 GHz -47.94 dBm -34.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88793 GHz -47.94 dBm -34.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68079 GHz -49.73 dBm -36.73 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.70629 GHz -49.54 dBm -36.54 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.75790 GHz -45.75 dBm -32.75 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -45.79 dBm -32.79 dB
aig
l )i ) QD v ( )| J QT v

Date: 5,APR.2019 01:32:30

Date: 6.APR.2019 05:57:56

Middle Channel / QPSK

Middle Channel / 16QAM

trum o pectrum ﬂvn
Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS I Limit thnrk PABS
SPURIONS L INE ARS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB
-40 dBr
oy A (|| 50 de Prgpo |
b \ " 1 \ 7
60 de
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 939.16292 MHz -53.61 dBm -40.61 dB 30,000 MHz 1.000 GHz | 1.000 MHz 911.53173 MHz -53,69 dBm -40,69 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -50.19 dém -37.19 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -52.23 dém -39.23 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.97551 GHz -53.01 dém -40.01 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99486 GHz -53.12 dBm -40.12 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.86393 GHz -48.08 dém -35.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87193 GHz -47.94 dBm -34.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63680 GHz -49.85 dBm ~36.85 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.78578 GHz -49.71 dBm -36.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -45.60 dBm -32.60 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72040 GHz -45.68 dBm -32.68 dB
26
L ) J QITIn L J J QNN o8

Date: 5, APR. 2019 01:33:53

Date: 6.APR.2019 05:58:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

Page Number 1 Al14 of A129

Report Issued Date : Oct. 07, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 ddpR—HPURIOUS JINE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB -30 dB
-40 de -40 d
50de I ponvepnly_ - A (Il 50 de . -
o oo
-60 dB -60 dBr
70dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909.59270 MHz -53.58 dBm -40.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -53,66 dBm -40.66 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66764 GHz -54.54 dBm -41.54 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63616 GHz -54.46 dBm -41.46 dB
1.765 GHz 3.000 GHz | 1.000 MHz 1.76767 GHz -49,87 dBm -36.87 dB 1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -49,36 dBm -36,36 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.86243 GHz -48.10 dBm -35.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87793 GHz -48.07 dBm -35.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.73378 GHz -49.66 dBm -36.66 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.66179 GHz -49.66 dBm -36.66 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.72540 GHz -45.73 dBm -32.73 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72831 GHz -45.61 dBm -32.61 dB
T
)i ) O] [ )i ) QI 8

Date: 5,APR.2019 01:34:35

Date: 6.APR.2019 05:59:17

LTE Band

4 [ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum o pectrum -
Ref Level 0.00 dém Offset 5.20 dB Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
-10 48RR—HRURIOUS | INE_ARS PARS _10 4dRR—SPLIRIOUS | INE ABS pAKS
| SPURIOUS. LINE_ABS_ SPURIOUS.. LINE_ABS._
-20 dB -20 dB
-30 dB -30 dB
40 dp 40 dB
hi Jopp—y A (| 50 dem—2 oy -
] \ 7 Bm—7 1 e
st Neoont
-60 dB -60 dB
70 dBy
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Low RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 837.84858 MHz -53.64 dém -40.64 dB 30.000 MHz 1.000 GHz 1.000 MHz 867.90355 MHz -53.59 dBm -40,59 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -45.60 dBm -32.60 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -48.05 dBm -35.05 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98621 GHz -52.97 dBm -39.97 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.95329 GHz -52.98 dBm -39,98 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.87743 GHz -47.98 dBm -34.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88693 GHz -48.06 dBm -35.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -49.69 dBm -36.69 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68229 GHz -49.69 dBm -36.69 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.73956 GHz -45.73 dBm -32.73 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72956 GHz -45.61 dBm -32.61 dB
- W
L ) J (| L] L J J GINENNED we

Date: 5 APR 2019 01:45:34

Date: 6.APR.2019 06:00:47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

1 Al115 of A129
: Oct. 07, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS JINE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
_SPURIOUS_LINE_ABS
-20 dB
-30 dB
-40 d
rninall Py [l 50 de o atanly -\
P v "
e
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -53.44 dBm -40.44 dB 30.000 MHz 1.000 GHz | 1.000 MHz 956.61419 MHz -53.63 dBm -40.63 dB
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1.000 GHz 2,490 GHz 1.000 MHz 2.41031 GHz -51.77 dBm -26.77 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.42918 GHz -51.61 dBm -26.61 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.22987 GHz -50.03 dBm -25.02 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.27197 GHz -49,94 dBm -24,94 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98855 GHz -47.85 dBm -22.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88906 GHz -47.88 dBm -22.88 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60427 GHz -47.80 dBm -22.80 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.91326 GHz -47.64 dBm -22.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.28873 GHz -47.20 dBm -22,20 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.28073 GHz -46.96 dBm -21.86 di
( ) J - ( Il ] i

Date: 29.JUN.2020 03.35:03

Date: 26.JUN.2020 03:34:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7136

Page Number
Report Issued Date
Report Version

1 Al117 of A129
: Oct. 07, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D1903-04B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n |3 gy
Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
P} A AR st 50, 0Bm P W PPy | ST
p— & = <7 VYA et o u-tf—-—hﬂ‘" N s o - VA bt e
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -52,28 dBm -27.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -52.24 dBm -27.24 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.40237 GHz -52.15 dBm -27.15 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.41230 GHz -51.55 dBm -26.55 dB
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30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -52,28 dBm -27.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -52.01 dBm -27.01 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 846.08946 MHz -53.35 dBm -28.35 dB 30,000 MHz 1,000 GHz 1.000 MHz 803.77561 MHz -52.26 dBm -27.26 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -26.92 dBm -1.92 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -27.67 dBm -2.67 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99540 GHz -50.12 dBm -25.12 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.28987 GHz -43,30 dBm -24,30 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -43.07 dBm -18.07 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67006 GHz -47.81 dBm -22.81 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.80338 GHz -45.98 dBm -20.98 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90176 GHz -47.61 dBm -22.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86363 GHz -45.31 dBm -20.31 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.30873 GHz -47.30 dBm -22,30 di
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30.000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz -51.75 dBm -26.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -52.48 dBm -27.48 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.42918 GHz -50.11 dBm -25.11 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46145 GHz -51.74 dBm -26.74 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.34455 GHz -49,63 dBm -24.63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.27584 GHz -43,37 dBm -24,87 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88506 GHz -47.94 dBm -22.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98705 GHz -47.81 dBm -22.81 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.80026 GHz -47.73 dBm -22.73 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.91376 GHz -47.73 dBm -22.73 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.20323 GHz -47.28 dBm -22.28 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.29873 GHz -47.22 dBm -22.22 dB
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LTE Band7 / 15MHz
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -52,27 dBm -27.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -52.32 dem -27.32 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.44507 GHz -51.54 dBm -26.54 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.45152 GHz -52.20 dBm -27.20 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -44,91 dBm -19,91 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53315 GHz -44,21 dBm -19.21 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88456 GHz -47.90 dBm -22.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67856 GHz -47.88 dBm -22.88 db
10.000 GHz 18.000 GHz 1.000 MHz 17.80976 GHz -47.73 dBm -22.73 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90776 GHz -47.61 dBm -22.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25323 GHz -47.36 dBm -22,36 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.28973 GHz -47.23 dBm -22.23 dB&
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30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -52,17 dBm -27.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -52.42 dBm -27.42 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -27.65 dBm -2.65 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -29.60 dBm -4.60 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.32471 GHz -49,99 dBm -24,99 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.13551 GHz -43,37 dBm -24,87 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89856 GHz -47.94 dBm -22.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -47.71 dBm -22.71 dB
10.000 GHz 18,000 GHz 1.000 MHz 17.80776 GHz -47.72 dBm -22.72 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90426 GHz -47.77 dBm -22.77 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.27923 GHz -47.42 dBm -22.42 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.29023 GHz -47.27 dBm -22.27 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -52,27 dBm -27.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -52.10 dBm -27.10 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -49.48 dBm -24.48 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -49.08 dBm -24.08 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.39343 GHz -50,04 dBm -25.04 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.22309 GHz -43.,74 dBm -24.74 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87706 GHz -47.72 dbm -22.72 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67006 GHz -47.98 dBm -22.98 db
10.000 GHz 18.000 GHz 1.000 MHz 17.89876 GHz -47.54 dBm -22.54 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90076 GHz -47.,59 dBm -22.59 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.29923 GHz -47.35 dBm -22,35 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27723 GHz -47.26 dBm -22.26 di
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -52,31 dBm -27.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 518.80310 MHz -52.27 dBm -27.27 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45500 GHz -52.11 dBm -27.11 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.44556 GHz -51.53 dBm -26.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -43,95 dBm -18,95 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53702 GHz -44.,26 dBm -19.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95705 GHz -47.93 dbm -22.93 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.96855 GHz -47.90 dBm -22.90 db
10.000 GHz 18.000 GHz 1.000 MHz 17.91226 GHz -47.83 dBm -22.83 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60027 GHz -47.76 dBm -22.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.27323 GHz -47.30 dBm -22,39 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27073 GHz -47.40 dBm -22.40 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -64.51 dBm -51.51 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -64.66 dBm -51.66 dB
725,000 MHz 1,000 GHz | 100.000 kHz 911.67582 MHz -63.72 dBm -50.72 dB 725,000 MHz | 1.000 GHz 100.000 kHz 914.69780 MHz -63.76 dBm -50.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -43.91 dBm -30.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.52 dBm -32.52 dB
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30.000 MHz 690.000 MHz 100.000 kHz 354.06297 MHz -64.41 dBm -51.41 dB 30.000 MHz 690.000 MHz 100.000 kHz 672.68366 MHz -64.53 dBm -51.53 d8
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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.54 dBm -51.54 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.74663 MHz -64.57 dBm -51.57 dB
725,000 MHz 1,000 GHz | 100.000 kHz 972.93956 MHz -63.82 dBm -50.82 dB 725,000 MHz 1.000 GHz 100.000 kHz 933.37912 MHz -63.73 dBm -50.73 dB
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30.000 MHz 690.000 MHz 100.000 kHz 659.82009 MHz -64.53 dBm -51.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 352.41379 MHz -60.78 dBm -47.78 dB
725,000 MHz 1,000 GHz | 100.000 kHz 981.73077 MHz -63.95 dBm -50.95 dB 725,000 MHz 1.000 GHz 100.000 kHz 943.81868 MHz -63.75 dBm -50.75 dB
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30.000 MHz 690.000 MHz 100.000 kHz 687.85607 MHz -64.63 dBm -51.63 dB 30.000 MHz 690.000 MHz 100.000 kHz 352.74363 MHz -57.85 dBm -44.85 dB
725,000 MHz 1,000 GHz | 100.000 kHz 928.43407 MHz -63.86 dBm -50.86 dB 725,000 MHz | 1.000 GHz 100.000 kHz 957.55495 MHz -63.84 dBm -50.84 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -63.50 dBm -50.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 353.40330 MHz -62.69 dBm -49.69 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 888.32418 MHz -63.88 dBm -50.88 dB 725,000 MHz | 1.000 GHz 100,000 kHz 939.97253 MHz -63.83 dBm -50.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -48.46 dBm -35.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.06023 GHz -42.15 dém -29.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -48.47 dBm ~35.47 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.82527 GHz -48.63 dBm ~35.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.44689 GHz -51.86 dBm -38.86 db 7.000 GHz 9.000 GHz 1.000 MHz 8.01450 GHz -51.90 dBm -38.90 dB
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0016
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0016
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0005

110 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0018
30 Normal Voltage 0.0071
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0082

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0084
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0016
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

Over S.G. TX Cable | TX Antenna

Frequenc EIRP Limit . - Polarization
Channel (ﬁ/lHZ) y (dBm) (dBm) (L(ljrgl‘; (F;ogvrﬁr) (IZSBS) (Cc;jz;\?:?) (HIV)
3702 -57.36 -13 -44.36 -69.62 2.641 14.90 H
5553 -53.71 -13 -40.71 -65.57 2.94 14.80 H
Lowest 7404 -49.07 -13 -36.07 -58.84 3.39 13.16 H
3702 -57.58 -13 -44.58 -69.84 2.64 14.90 V
5553 -54.55 -13 -41.55 -66.41 2.94 14.80 V
7404 -48.95 -13 -35.95 -58.72 3.39 13.16 V
3741 -57.58 -13 -44.58 -69.84 2.641 14.90 H
5613 -57.12 -13 -44.12 -68.98 2.94 14.80 H
Middle 7488 -52.43 -13 -39.43 -62.20 3.39 13.16 H
3741 -54.85 -13 -41.85 -67.11 2.64 14.90 V
5613.27 -57.01 -13 -44.01 -68.87 2.94 14.80 V
7488 -51.68 -13 -38.68 -61.45 3.39 13.16 V
3782 -57.09 -13 -44.09 -69.35 2.64 14.90 H
5673 -563.96 -13 -40.96 -65.82 2.94 14.80 H
Highest 7564 -48.65 -13 -35.65 -58.42 3.39 13.16 H
3782 -57.23 -13 -44.23 -69.49 2.64 14.90 V
5673 -54.10 -13 -41.10 -65.96 2.94 14.80 V
7564 -48.47 -13 -35.47 -58.24 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 / 20MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FENES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
3423 -48.67 -13 -35.67 -59.41 2.604 13.34 H
5133 -54.74 -13 -41.74 -65.25 3.011 13.52 H
Lowest 6844 -51.25 -13 -38.25 -61.45 3.271 13.47 H
3423 -46.90 -13 -33.90 -57.64 2.604 13.34 \%
5133 -54.25 -13 -41.25 -64.76 3.011 13.52 \%
6844 -50.98 -13 -37.98 -61.18 3.271 13.47 V
3447 -53.05 -13 -40.05 -63.79 2.604 13.34 H
5172 -58.93 -13 -45.93 -69.44 3.011 13.52 H
Middle 6900 -55.10 -13 -42.10 -65.30 3.271 13.47 H
3447 -54.30 -13 -41.30 -65.04 2.604 13.34 V
5170.77 -58.81 -13 -45.81 -69.32 3.011 13.52 V
6900 -54.14 -13 -41.14 -64.34 3.271 13.47 V
3471 -48.64 -13 -35.64 -59.38 2.604 13.34 H
5208.27 -54.69 -13 -41.69 -65.20 3.011 13.52 H
Highest 6944 -50.42 -13 -37.42 -60.62 3.271 13.47 H
3471 -49.30 -13 -36.30 -60.04 2.604 13.34 V
5208 -54.76 -13 -41.76 -65.27 3.011 13.52 V
6944 -50.30 -13 -37.30 -60.50 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FENES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
5004 -65.95 -25 -40.95 -76.16 3.03 13.24 H
7503 -58.72 -25 -33.72 -68.17 3.56 13.01 H
Lowest 10004.36 -57.55 -25 -32.55 -67.07 3.92 13.44 H
5002.18 -65.84 -25 -40.84 -76.05 3.03 13.24 \%
7504 -60.00 -25 -35.00 -69.45 3.56 13.01 \%
10004.36 -57.41 -25 -32.41 -66.93 3.92 13.44 V
5052 -63.13 -25 -38.13 -73.34 3.03 13.24 H
7578.27 -60.21 -25 -35.21 -69.66 3.56 13.01 H
Middle 10104.36 -57.84 -25 -32.84 -67.36 3.92 13.44 H
5052 -64.21 -25 -39.21 -74.42 3.03 13.24 V
7580 -60.27 -25 -35.27 -69.72 3.56 13.01 V
10104.36 -57.34 -25 -32.34 -66.86 3.92 13.44 V
5100 -63.10 -25 -38.10 -73.31 3.03 13.24 H
7652 -58.79 -25 -33.79 -68.24 3.56 13.01 H
Highest 10204.36 -57.90 -25 -32.90 -67.42 3.92 13.44 H
5102.18 -65.37 -25 -40.37 -75.58 3.03 13.24 V
7652 -59.87 -25 -34.87 -69.32 3.56 13.01 V
10204.36 -57.92 -25 -32.92 -67.44 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 17 / 10MHz / QPSK

ch Frequency ERP Limit S SHE 1S (L HRA FENES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
1410 -37.71 -13 -24.71 -44.68 1.58 10.70 H
2114 -51.42 -13 -38.42 -59.67 2.102 12.50 H
Lowest 2818 -57.86 -13 -44.86 -66.75 2.856 13.90 H
1410 -35.93 -13 -22.93 -42.90 1.58 10.70 \%
2114 -563.15 -13 -40.15 -61.40 2.10 12.50 \%
2818 -55.42 -13 -42.42 -64.31 2.86 13.90 V
1410 -34.58 -13 -21.58 -42.75 1.40 9.57 H
2116 -60.37 -13 -47.37 -69.93 1.87 11.44 H
Middle 2822 -59.71 -13 -46.71 -70.75 2.31 13.35 H
1412 -46.73 -13 -33.73 -54.90 1.40 9.57 V
2116 -64.13 -13 -51.13 -73.69 1.87 11.44 V
2822 -61.12 -13 -48.12 -72.16 2.31 13.35 V
1414 -38.60 -13 -25.60 -45.57 1.58 10.70 H
2120 -563.56 -13 -40.56 -61.81 2.102 12.50 H
Highest 2826 -58.03 -13 -45.03 -66.92 2.856 13.90 H
1414 -38.17 -13 -25.17 -45.14 1.58 10.70 V
2120 -54.15 -13 -41.15 -62.40 2.10 12.50 V
2826 -56.33 -13 -43.33 -65.22 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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